Instructions For Trick Flow Track Heat 4.6L 2V SOHC Ford Intake Manifold System TFS-518B0002, TFS , TFS

Save this PDF as:
 WORD  PNG  TXT  JPG

Size: px
Start display at page:

Download "Instructions For Trick Flow Track Heat 4.6L 2V SOHC Ford Intake Manifold System TFS-518B0002, TFS , TFS"

Transcription

1 MADE IN U.S.A. Instructions For Trick Flow Track Heat 4.6L 2V SOHC Ford Intake Manifold System TFS-518B0002, TFS , TFS FORD MUSTANG GT INSTALLATION INSTRUCTIONS 1

2 LIMITED WARRANTY This Limited Warranty is given to the original purchaser (the "Buyer") of new Trick Flow products. Trick Flow warrants that new products will be free from defects in workmanship and materials under normal use and service for ninety (90) days from the date of purchase. For high performance street cylinder heads (single valve spring only), street manifolds, 4.6L Upper Plenums, and Street Engine Kits, the term of the Limited Warranty is one (1) year from the date of purchase. This Limited Warranty does not cover any of the following: 1) damages caused by accident, overload, or abuse; 2) damages resulting from improper installation or repair, alteration or modification of the product, or use of the product for race or competition purposes; 3) labor costs to remove and install the product or component parts; and 4) the cost of shipping the product or component parts to and from the Trick Flow address below. The duration of this Limited Warranty is limited to claims made in writing to Trick Flow within the time frames set forth above. The Buyer should call the telephone number below to report a possible warranty claim. The Buyer must allow Trick Flow to inspect the product and the Buyer must reasonably cooperate with Trick Flow with respect to verifying the warranty claim of the Buyer. In the event that a warranted defect is discovered, Trick Flow will repair or replace the product or component part or return the purchase price to the Buyer, at the sole option of Trick Flow. All shipping costs are paid by Buyer. Product returned to Trick Flow without prior written authorization will not be accepted. This Limited Warranty extends only to the Buyer and is not transferable. IMPLIED WARRANTIES APPLICABLE TO THIS TRANSACTION EXTEND ONLY FOR THE TIME FRAMES SET FORTH ABOVE. SOME STATES DO NOT ALLOW LIMITATIONS ON HOW LONG AN IMPLIED WARRANTY LASTS, SO THE ABOVE LIMITATION MAY NOT APPLY TO YOU. TRICK FLOW SHALL NOT BE RESPONSIBLE FOR ANY INCIDENTAL OR CONSEQUENTIAL DAMAGES OF BUYER. SOME STATES DO NOT ALLOW THE EXCLUSION OR LIMITATION OF INCIDENTAL OR CONSEQUENTIAL DAMAGES, SO THE ABOVE LIMITATION OR EXCLUSION MAY NOT APPLY TO YOU. THIS LIMITED WARRANTY GIVES YOU SPECIFIC LEGAL RIGHTS, AND YOU MAY ALSO HAVE OTHER RIGHTS WHICH VERY FROM STATE TO STATE. TRICK FLOW SPECIALTIES 1248 SOUTHEAST AVE. TALLMADGE, OHIO Telephone: (330)

3 Thank you for purchasing the Trick Flow Track Heat 4.6L 2V SOHC Ford Intake Manifold System Proudly Engineered and Manufactured in the USA! Please read all the enclosed paperwork before beginning any work. If you have any questions regarding written materials or installation, contact our technical staff at CAUTION: Installation of this product requires detailed knowledge of automotive systems and repair procedures. We recommend that this installation be carried out by a qualified automotive technician. Installation of this product requires handling of gasoline. Ensure you are working in a well ventilated area with an approved fire extinguisher nearby. Extinguish all open flames, prohibit smoking and eliminate all sources of ignition in the area of the vehicle before proceeding with the installation. When installing this product, wear eye protection and other safety apparel as needed to protect yourself from debris and sprayed gasoline. WARNING: The fuel system is under pressure. Do not open the fuel system until the pressure has been relieved. Refer to the appropriate vehicle service manual for the procedure and precautions for relieving the fuel system pressure. Project Overview Read all paperwork in your instructions packet Inspect all parts and check quantities Acquire recommended tools Purchase any additional parts needed (See Additional Parts Required section) Remove your existing intake manifold and upper plenum Install the Trick Flow Track Heat 4.6L 2V SOHC Ford Intake Manifold System 3

4 Parts List Qty. Description Manifold Main Base Kit PN S TFS-518L0002, TFS-518L1102, TFS-518LB002 (1) MACHINED MAINBASE CASTING (1) MACHINED BOTTOM COVER CASTING (2) SOCKET HEAD CAP SCREW M8 x 1.25 x 75mm (9) HEX FLANGE BOLT M8 X 1.25 X 35mm (2) 3/8 NPT PLUG (1) GASKET SHEET PN TFS G (12) HEX FLANGE BOLT M6 X 1.0 X 25mm (4) #8 x 3/4 SELF TAPPING SCREWS (4) ZIP TIE (1) HOSE BARB C-RING (1) 5/8"ID x 90deg x 48 COOLANT TUBE (1) 12 LENGTH BLACK NYLON HOSE PROTECTOR (1) 1 1/2" ID FORMED UPPER RAD. HOSE EXTENSION GOODYEAR PN (1) 1 1/2" ID HOSE ALUMINUM HOSE CONNECTOR (1) 12 LENGTH 19/32 ID PCV HOSE (ROMEO ENGINES) (1) 12 LENGTH 11/32 ID PCV HOSE (WINDOR ENGINES) (2) 14 1/4 FUEL INJECTION HOSE (4) FUEL INJECTION HOSE CLAMPS (2) THERMAL HOSE PROTECTOR (2) 5/8 HOSE CLAMPS (2) 1 1/2 HOSE CLAMPS (1) 1/2NPT X 3/4" BARB FITTING (1) EGR EXTENSION TUBE (1) 5/8" X 90DEG STEEL COMPRESSION FITTING (2) HEX FLANGE BOLT M8 x 1.25 x 20mm (2) M8 FLAT WASHERS (1) ALTERNATOR RELOCATION KIT PN TFS-5182ALTR (1) ALT BRACKET LOWER (1) ALT BRACKET UPPER (1) ALT SPACER LENGTH (1) ALT BRACKET SPACER LENGTH (1) ALT BRACKET UPPER SPACER 3/4 LENGTH (1) HEX FLANGE M8 X 1.25 X 120mm (3) HEX FLANGE M8 X 1.25 X 35mm (1) HEX FLANGE M8 X 1.25 X 40mm Manifold Upper Kit PN S TFS-518U0002, TFS-518U1102, TFS-518UB002 (1) MACHINED UPPER CASTING (2) 1/8npt X 3/8 BARB FITTING (1) 3/8npt X 3/8 BARB FITTING (1) 3/8npt X 5/8 BARB FITTING (1) HEX FLANGE BOLT M8 X 1.25 X 80mm (3) M8 X 1.25 X 40mm STUD (3) M8 X PT NUT (4) HEX FLANGE BOLT M6 X 1.0 X 25mm (2) SOCKET HEAD CAP SCREW M8 x 1.25 x 25mm (1) IAC WIRE EXTENSION KIT TFS-5182WIAC (1) AIR INLET TUBE KIT PN TFS-5182AITK (1) AIR INLET TUBE (1) 5/8" 90DEG BARB x 1/2 NPT NYLON FITTING (1) 3/4" BARB X 1/2NPT NYLON FITTING (2) 3" HOSE CLAMPS (1) 3" ID 30DEG X 5" RUBBER TB COUPLER (1) 3.5" ID X 3" ID RUBBER MAF COUPLER 4

5 Recommended Tools Metric 3/8 drive socket set with std. and deep sockets Metric 1/4 drive socket set with std. and deep sockets, 12pt & 6pt Metric 1/4 drive swivel socket set 12pt Metric hex key wrench set Spring Lock Coupling Removers, for OE ford fuel rails Small tubing cutter such as Summit Racing #SUM or OTC #6514 Combination square Gasket sealer Liquid Teflon sealer Additional Parts Required Intake Gaskets: TFS , Fel Pro #MS 92121, or OE FORD Removal of OE intake manifold and Installation of Trick Flow Track Heat 4.6L 2V SOHC Ford Intake Manifold System will take approximately 3 hours. Trick Flow recommends having a service manual for your specific vehicle to use as reference. Getting Started - Removal OE PI Composite Manifold 1. Disconnect battery, negative post first 2. Drain cooling system 3. Remove Alternator 4. Remove upper radiator hose and heater core supply hose. 5. Disconnect fuel injector connectors, COP s (coil on plug), IAC (Idle air control), TP sensor (throttle position), DPF EGR sensor, EGR Solenoid, Air temp. Sensor, ground connector for fuel rail. 6. Detach vacuum lines from EGR valve, EGR Solenoid, Fuel pressure sensor, PCV, and upper plenum. Leave vacuum harness attached to vehicle and place aside. 7. Remove Air inlet tube, Throttle and cruise cable bracket. 8. Remove EGR valve and DPF EGR sensor bracket 9. Remove Fuel rail assembly 10. Unbolt OE PI composite manifold from the heads, starting with the bolts located in the center working outward toward the ends. 11. Remove OE intake Assembly 5

6 OE PI Upper and lower Manifold Removed from Vehicle. Preparing Block, Heads, and accessories for installation of Trick Flow Track Heat 4.6L 2V SOHC Ford Intake Manifold System. 1. Remove used intake gaskets, clean intake faces by non-abrasive means, new intake gaskets need scratch free surfaces to seal against properly. 2. Remove OE coolant tube from back of water pump and heater core. Install supplied coolant hose, hose barb clip, protective sleeve, and hose clamps. The coolant hose must be trimmed to fit. Hose barb clip goes into o- ring groove closest to end. Install hose clamps behind hose barbs on water pump nipple and heater core nipple. NOTE: OE Ford PN 2R3Z CA steel coolant tube for Bullit Mustang can be used in place of supplied rubber hose if desired. 6

7 3. Bend EGR tube toward driver side of vehicle so that the vertical portion of the tube is aligned with top end bolt boss on cylinder head. Cut EGR tube with tubing cutter 4.25 above intake face and install 90 degree compression fitting. Do not fully tighten compression nut, this will be done later in the installation. 4. Bend steel tab down on wiring harness bracket. 5. Install new intake gaskets. Some gaskets have tabs located on the passenger side rear that will need to be trimmed off for clearance. 7

8 Preparing Trick Flow Track Heat 4.6L 2V SOHC Ford Intake Manifold for installation on vehicle. Upper Intake Manifold Assembly 1. Install supplied barb fittings into upper intake manifold. Place a small amount of liquid Teflon sealer onto the threads of the fittings. The bottom fitting is for PCV, this fitting needs to be aligned so that the flat of the hex is parallel with the IAC housing. 2. Install throttle body with supplied gasket and (4) M6 x 1.0 x 25mm HEX FLANGE BOLTS. Throttle body is rotated 180 deg. from OE, this moves throttle lever towards front of engine. 3. Install EGR valve with supplied gasket and (2) M8 x 1.25 x 25mm SOCKET HEAD CAP SCREWS. 4. DO NOT install IAC at this time 8

9 Lower Intake Manifold Assembly 1. Install supplied 3/4 barb fitting and pipe plugs into lower manifold. Use a small amount of liquid Teflon sealer on threads. Install Upper to lower gasket first then install studs. CAUTION: Do not over tighten pipe fittings TORQUE BOLTS FT-LBS 2. Install gasket and bottom cover. Trick Flow recommends using a gasket sealer for this gasket and bolts. 3. Install and Torque (12) HEX FLANGE BOLT M6 X 1.0 X 25mm. See above figure for torque sequence. 9

10 Installing intake manifold into vehicle 1. The intake manifold must be installed into the vehicle in two pieces, upper and lower. The injector/cop wire harness, fuel rail cross-over, and vacuum line harness pass under the upper manifold. 2. Install supplied (9) HEX FLANGES BOLTS M8 X 1.25 X 35mm Install thermostat, o-ring, and water neck. TFS intake manifold has provisions to use Romeo and Windsor style water necks. If using Romeo style water necks you must re-use OE bolts, water neck will have Ford casting number 1W7E-8594-AA. If using a Windsor style water neck you need to use the supplied (2) SOCKET HEAD CAP SCREW M8 x 1.25 x 75mm, (2) M8 FLAT WASHERS, (2) M8 x 1.25 x 20mm HEX FLANGES BOLTS. See figure below for torque sequence TORQUE BOLTS FT-LBS 3. Install COP s, make sure all sparkplug bores are free of water/coolant or debris. Reconnect heater core supply hose on 3/4 barb fitting, passenger side rear. 10

11 4. Install fuel rails and injectors. It is necessary to modify the OE fuel rails by removing the molded plastic crossover tube(s) and replacing it with the supplied high pressure fuel injection hose, clamps, and hose protector. Lube injector o-rings for easier installation. Re-use OE hold down studs. Note: Windsor based engines have rails with (2) crossover tubes, Romeo has one tube. 5. Install upper intake manifold. Adjust the injector/cop wire harness, fuel rail cross-over, and vacuum line harness so that they move freely between the upper and lower manifold. Install (3) M8 X PT nuts and (1) HEX FLANGE BOLT M8 X 1.25 X 80mm. Torque (15-18 ft-lbs.) the (3) M8 nuts first, then torque M8 HEX FLANGE BOLT. 6. Install EGR tube supplied with kit. Re-use a piece of the thermo-protector material off of the OE EGR tube, tighten compression fitting. 7. Reconnect all COP s, injectors, fuel rail ground, Temp. sensor, and install IAC (Idle air control). 11

12 8. Remove DPF EGR sensor, EGR Solenoid from OE bracket. Use the supplied zip ties and self tapping screws to relocate these. 9. Reconnect Vacuum lines. Main vacuum connection (red plastic), goes on top barb fitting on passenger side of upper intake. Reconnect vacuum line going to chassis, middle barb fitting. Shorten (red plastic) vacuum line going to chassis as needed. 10. Reconnect fuel line to fuel rail, inspect o-rings, replace if necessary. 11. Connect supplied PCV hose to bottom fitting on upper intake. 12. Lengthen the IAC wires with the supplied wire kit. 12

13 13. Install supplied air inlet tube. Windsor based Mustangs have an air temp. sensor that will need to be install into the supplied MAF coupler. Drill coupler boss with 3/8 drill bit. Lube sensor to install. Install supplied nylon plastic barb fitting into air inlet tube. The straight 3/4 barb fitting goes on the tube towards the back of the intake for the IAC supply. The 5/8 90 degree barb fitting goes towards the front for the fresh air side of the PCV system. 14. Install throttle/cruise cables and bracket. Cable bracket mounts upside down from OE. Modify bracket by drilling out the round hole to 3/8 dia., this will allow some adjustment for different manufactures throttle bodies and OE Ford factory tolerances. 13

14 15. Install upper radiator hose with supplied aluminum hose connector, rubber hose extension, clamps. Trim hose as necessary. 16. Install alternator with supplied brackets. Re-use OE bolts to mount TFS main bracket to block and TFS upper alternator bracket. Use (2) HEX FLANGE BOLT M8 X 1.25 X 35mm to attach the cut out spacer to the main bracket from the backside of the main bracket. Use the supplied 40mm and 120mm HEX FLANGE BOLTS to mount alternator. Place belt on top of spacers before installing alternator to bracket. Remove red extension post for battery on alternator, re-attach battery wire. For NA (Naturally Aspirated) applications the bracket should be positioned toward passenger side. For Supercharged applications brackets can be adjusted for clearance. NOTE: On some vehicles/applications it may-be necessary to trim/grind the power steering pump reservoir bracket for belt clearance. 14

15 Congratulations! You have just installed one of the most advanced intake manifold systems on the market for 4.6L SOHC Ford. Thank You for purchasing the Trick Flow Track Heat 4.6L 2V SOHC Ford Intake Manifold System Fill cooling system, re-connect battery, cycle ignition key and check for fuel leaks. Additional Track Heat 2V Intake Manifold Components from Trick Flow High-Flow extruded aluminum fuel rails and mounting brackets: TFS R Twin 57mm throttle body Upper Track Heat manifold. (Available Fall 2007 ) 15

16 TRICK FLOW SPECIALTIES 1248 SOUTHEAST AVE. TALLMADGE, OHIO Telephone: (330) TFS-INS-EFI-5182 REV. 0 16

AEROMOTIVE Part # Subaru Fuel Rails for Top Feed Injectors WRX & STI INSTALLATION INSTRUCTIONS

AEROMOTIVE Part # Subaru Fuel Rails for Top Feed Injectors WRX & STI INSTALLATION INSTRUCTIONS AEROMOTIVE Part # 14135 Subaru Fuel Rails for Top Feed Injectors 02-14 WRX & 07-14 STI INSTALLATION INSTRUCTIONS CAUTION: Installation of this product requires detailed knowledge of automotive systems

More information

AEROMOTIVE Part # Subaru Fuel Rails for Top Feed Injectors WRX & STI INSTALLATION INSTRUCTIONS

AEROMOTIVE Part # Subaru Fuel Rails for Top Feed Injectors WRX & STI INSTALLATION INSTRUCTIONS AEROMOTIVE Part # 14134 Subaru Fuel Rails for Top Feed Injectors 02-14 WRX & 07-14 STI INSTALLATION INSTRUCTIONS CAUTION: Installation of this product requires detailed knowledge of automotive systems

More information

AEROMOTIVE Part # Subaru STI Fuel Rail Kit INSTALLATION INSTRUCTIONS

AEROMOTIVE Part # Subaru STI Fuel Rail Kit INSTALLATION INSTRUCTIONS AEROMOTIVE Part # 14137 04-06 Subaru STI Fuel Rail Kit INSTALLATION INSTRUCTIONS CAUTION: Installation of this product requires detailed knowledge of automotive systems and repair procedures. We recommend

More information

AEROMOTIVE Part # Ford 5.4L Shelby GT500 Mustang INSTALLATION INSTRUCTIONS

AEROMOTIVE Part # Ford 5.4L Shelby GT500 Mustang INSTALLATION INSTRUCTIONS AEROMOTIVE Part # 14144 07 Ford 5.4L Shelby GT500 Mustang INSTALLATION INSTRUCTIONS CAUTION: Installation of this product requires detailed knowledge of automotive systems and repair procedures. We recommend

More information

AEROMOTIVE Part # INSTALLATION INSTRUCTIONS

AEROMOTIVE Part # INSTALLATION INSTRUCTIONS AEROMOTIVE Part # 14102 INSTALLATION INSTRUCTIONS CAUTION: Installation of this product requires detailed knowledge of automotive systems and repair procedures. We recommend that this installation be carried

More information

AEROMOTIVE Part # / L SOHC Ford Fuel Rail Kit INSTALLATION INSTRUCTIONS

AEROMOTIVE Part # / L SOHC Ford Fuel Rail Kit INSTALLATION INSTRUCTIONS AEROMOTIVE Part # 14119 98 1/2-04 4.6L SOHC Ford Fuel Rail Kit INSTALLATION INSTRUCTIONS CAUTION: Installation of this product requires detailed knowledge of automotive systems and repair procedures. We

More information

WARNING. Atomic AirForce Intake Manifold for

WARNING. Atomic AirForce Intake Manifold for Atomic AirForce Intake Manifold for LS7, 2006-2013 Corvette and 2014 Z28 Camaro - PN 2701 LS2, 2005-2007 Corvette and CTS-V, 2005-2006 GTO and SSR PN 2702 LS3/L99, 2008-2013 Corvette and 2010-2014 Camaro

More information

AEROMOTIVE Part # L Ford F L Ford Expedition L Ford F-250 Super Duty INSTALLATION INSTRUCTIONS

AEROMOTIVE Part # L Ford F L Ford Expedition L Ford F-250 Super Duty INSTALLATION INSTRUCTIONS AEROMOTIVE Part # 14118 97-03 5.4L Ford F-150 97-02 5.4L Ford Expedition 98-03 5.4L Ford F-250 Super Duty INSTALLATION INSTRUCTIONS CAUTION: Installation of this product requires detailed knowledge of

More information

AEROMOTIVE Part # L Ford F L Ford Expedition L Ford F-250 Super Duty INSTALLATION INSTRUCTIONS

AEROMOTIVE Part # L Ford F L Ford Expedition L Ford F-250 Super Duty INSTALLATION INSTRUCTIONS AEROMOTIVE Part # 14118 97-03 5.4L Ford F-150 97-02 5.4L Ford Expedition 98-03 5.4L Ford F-250 Super Duty INSTALLATION INSTRUCTIONS CAUTION: Installation of this product requires detailed knowledge of

More information

AEROMOTIVE Part # C5 Corvette Fuel Rail / Regulator Kit INSTALLATION INSTRUCTIONS

AEROMOTIVE Part # C5 Corvette Fuel Rail / Regulator Kit INSTALLATION INSTRUCTIONS AEROMOTIVE Part # 14129 99-04 C5 Corvette Fuel Rail / Regulator Kit INSTALLATION INSTRUCTIONS CAUTION: Installation of this product requires detailed knowledge of automotive systems and repair procedures.

More information

BBK Intake Manifold Kit ( L) - Installation Instructions

BBK Intake Manifold Kit ( L) - Installation Instructions BBK Intake Manifold Kit (86-93 5.0L) - Installation Instructions The below installation instructions work for the following products: BBK Intake Manifold Kit (86-93 5.0L) Please read through the instructions

More information

AEROMOTIVE Part # A2000 Fuel Pump Kit INSTALLATION INSTRUCTIONS

AEROMOTIVE Part # A2000 Fuel Pump Kit INSTALLATION INSTRUCTIONS AEROMOTIVE Part # 17202 A2000 Fuel Pump Kit INSTALLATION INSTRUCTIONS CAUTION: Installation of this product requires detailed knowledge of automotive systems and repair procedures. We recommend that this

More information

L Intake Manifold Part #

L Intake Manifold Part # 86-93 5.0L Intake Manifold Part #5001-5002 I N S T A L L A T I O N I N S T R U C T I O N S Supplied Materials Bottom cover, Upper manifold, Lower manifold, Plenum cover plate, 1501 Throttle body (comes

More information

13101 / / and Installation Instructions

13101 / / and Installation Instructions 13101 / 13151-13109 / 13159 and 13114 Installation Instructions WARNING! The fuel system is under pressure. Do not open the fuel system until the pressure has been relieved. Refer to the appropriate vehicle

More information

advanced FLOW engineering Instruction Manual P/N: & Make: Chevrolet/GMC Model: Trucks/SUVs Year: Engine: V8-4.8/5.3/6.

advanced FLOW engineering Instruction Manual P/N: & Make: Chevrolet/GMC Model: Trucks/SUVs Year: Engine: V8-4.8/5.3/6. advanced FLOW engineering Instruction Manual P/N: 51-11072 & 54-11072 Make: Chevrolet/GMC Model: Trucks/SUVs Year: 07-08 Engine: V8-4.8/5.3/6.2L Please read the entire instruction manual before proceeding.

More information

advanced FLOW engineering Instruction Manual P/N: & Make: Chevrolet/GMC Model: Trucks/SUVs Year: Engine: V8-4.8/5.3/6.0/6.

advanced FLOW engineering Instruction Manual P/N: & Make: Chevrolet/GMC Model: Trucks/SUVs Year: Engine: V8-4.8/5.3/6.0/6. advanced FLOW engineering Instruction Manual P/N: 51-81752 & 54-81752 Make: Chevrolet/GMC Model: Trucks/SUVs Year: 09-12 Engine: V8-4.8/5.3/6.0/6.2L Please read the entire instruction manual before proceeding.

More information

advanced FLOW engineering Instruction Manual P/N: &

advanced FLOW engineering Instruction Manual P/N: & advanced FLOW engineering Instruction Manual P/N: 51-11752-1 & 54-11752-1 Make: Chevrolet/GMC Model: Trucks/SUVs Year: 09-12 Engine: V8-4.8/5.3/6.0/6.2L Please read the entire instruction manual before

More information

advanced FLOW engineering Instruction Manual P/N: & Make: BMW Model: 3-Series Year: Engine: L6-2.5L/2.8L/3.

advanced FLOW engineering Instruction Manual P/N: & Make: BMW Model: 3-Series Year: Engine: L6-2.5L/2.8L/3. advanced FLOW engineering Instruction Manual P/N: 51-20442 & 54-20442 Make: BMW Model: 3-Series Year: 99-06 Engine: L6-2.5L/2.8L/3.0L Please read the entire instruction manual before proceeding. Ensure

More information

advanced FLOW engineering Instruction Manual P/N: Make: Can-AM Model: Maverick Year: Engine: 1000cc

advanced FLOW engineering Instruction Manual P/N: Make: Can-AM Model: Maverick Year: Engine: 1000cc advanced FLOW engineering Instruction Manual P/N: 85-80066 Make: Can-AM Model: Maverick Year: 2013-2016 Engine: 1000cc Please read the entire instruction manual before proceeding. Ensure all components

More information

JEEP WRANGLER INSTALLATION INSTRUCTIONS KIT SUM

JEEP WRANGLER INSTALLATION INSTRUCTIONS KIT SUM 1986-1995 JEEP WRANGLER INSTALLATION INSTRUCTIONS KIT SUM-7893300 Installation of a body lift will change the center of gravity and the handling characteristics of the vehicle. Because of the higher center

More information

advanced FLOW engineering Instruction Manual P/N: TM-1018P-D & TM-1018P-R Make: Honda Model: Civic Si Year: Engine: L4-2.

advanced FLOW engineering Instruction Manual P/N: TM-1018P-D & TM-1018P-R Make: Honda Model: Civic Si Year: Engine: L4-2. advanced FLOW engineering Instruction Manual P/N: TM-1018P-D & TM-1018P-R Make: Honda Model: Civic Si Year: 2012-2015 Engine: L4-2.4L Please read the entire instruction manual before proceeding. Ensure

More information

Edelbrock Victor II Intake Manifold. For Chrysler 5.7L (Eagle), 6.1L and 6.4L Gen III HEMI Engines Part #7179

Edelbrock Victor II Intake Manifold. For Chrysler 5.7L (Eagle), 6.1L and 6.4L Gen III HEMI Engines Part #7179 For Chrysler 5.7L (Eagle), 6.1L and 6.4L Gen III HEMI Engines PLEASE study these instructions carefully before beginning this installation. You should be familiar with and comfortable working on your

More information

HI-FLOW FUEL RAIL. Installation Instructions for Scion tc & xb AEM Fuel Rail AN Hose adaptor

HI-FLOW FUEL RAIL. Installation Instructions for Scion tc & xb AEM Fuel Rail AN Hose adaptor HI-FLOW FUEL RAIL Installation Instructions for 08-10 Scion tc & xb 25-170 AEM Fuel Rail 2-661 -6 AN Hose adaptor AEM Performance Electronics INC. 2205 126 TH Street, Unit A Hawthorne, CA. 90250 Phone:

More information

advanced FLOW engineering Air Intake System Product Guide Make: GM Model: Trucks (GMT900) Year: Engine: V8-6.0L P/N: &

advanced FLOW engineering Air Intake System Product Guide Make: GM Model: Trucks (GMT900) Year: Engine: V8-6.0L P/N: & advanced FLOW engineering Air Intake System Product Guide Make: GM Model: Trucks (GMT900) Year: 2009-2010 Engine: V8-6.0L P/N: 51-11742 & 54-11742 Please read the entire product guide before proceeding.

More information

S&S. Installation Instructions: S&S Billet Air Cleaner Kit PN for Victory Motorcycles. Instruction IMPORTANT NOTICE:

S&S. Installation Instructions: S&S Billet Air Cleaner Kit PN for Victory Motorcycles. Instruction IMPORTANT NOTICE: Instruction 106-1330 06-23-10 Copyright 2008, 2009, & 2010 by S&S Cycle, Inc. All rights reserved. Printed in the U.S.A. S&S Cycle, Inc. 14025 Cty Hwy G PO Box 215 Viola, Wisconsin 54664 Phone: 608-627-1497

More information

Edelbrock Victor II Intake Manifold. For Chrysler 5.7L (Eagle) and 6.1L Gen III HEMI Engines Part #7179

Edelbrock Victor II Intake Manifold. For Chrysler 5.7L (Eagle) and 6.1L Gen III HEMI Engines Part #7179 For Chrysler 5.7L (Eagle) and 6.1L Gen III HEMI Engines PLEASE study these instructions carefully before beginning this installation. You should be familiar with and comfortable working on your vehicle.

More information

G2 INSTALLATION MANUAL

G2 INSTALLATION MANUAL PERFORMANCE ENGINEERED SYSTEMS G2 INSTALLATION MANUAL FOR RACING OR OFF ROAD USE 1 INTRODUCTION PLEASE PURCHASE AUDI- ONLY POWER STEERING FLUID (PENTOSIN CHF 11S) Please note this an older version, and

More information

advanced FLOW engineering Instruction Manual P/N: TA-3016P

advanced FLOW engineering Instruction Manual P/N: TA-3016P advanced FLOW engineering Instruction Manual P/N: TA-3016P Make: Infiniti Model: G37 Coupe Year: 2008-2013 Engine: V6-3.7L Make: Infiniti Model: Q60 Year: 2014 Engine: V6-3.7L (EO Exempt 2008-2013 only)

More information

Procharger Stage II Intercooled Supercharger System (11-14 GT)

Procharger Stage II Intercooled Supercharger System (11-14 GT) Procharger Stage II Intercooled Supercharger System (11-14 GT) Installation Time: Approximately one day. Installed on 2012 Mustang GT 5.0/Manual Required Tools 3/8 Socket Set (Standard and Metric) 1/2

More information

The Next Generation. of Intakes. advanced FLOW engineering. Instruction Manual P/N: /

The Next Generation. of Intakes. advanced FLOW engineering. Instruction Manual P/N: / advanced FLOW engineering Instruction Manual P/N: 51-74105 / 54-74105 The Next Generation Make: Chevrolet / GMC Model: Trucks / SUVs Year: 2009-2015 Engine: V8-6.0L of Intakes Please read the entire instruction

More information

Sniper Fabricated Intake Manifold Kits (Carbureted & EFI versions) Installation Instruction Sheet

Sniper Fabricated Intake Manifold Kits (Carbureted & EFI versions) Installation Instruction Sheet Sniper Fabricated Intake Manifold Kits (Carbureted & EFI versions) Installation Instruction Sheet GM LS1/LS2/LS6 820031 Hi-Rise Fabricated Intake Manifold LS1/LS2/LS6 92mm TB opening + Fuel Rail Kit Silver

More information

Ford Racing Performance Improvement Intake Manifold (96-04 GT) Time Necessary: Approximately 4 hours

Ford Racing Performance Improvement Intake Manifold (96-04 GT) Time Necessary: Approximately 4 hours Ford Racing Performance Improvement Intake Manifold (96-04 GT) Time Necessary: Approximately 4 hours Tools Required: Ratchet and socket set Torque wrench Large adjustable wrench Needle nose pliers A dozen

More information

IAG Street Series Air / Oil Separator (AOS) For WRX

IAG Street Series Air / Oil Separator (AOS) For WRX P IAG Street Series Air / Oil Separator (AOS) For 2015-16 WRX Part# IAG-ENG-7152 Tools Required: Ratchet, torque wrench, extensions, needle nose pliers, hose cutter, snips/scissors, flat head screw driver,

More information

Instruction Manual P/N: Make: Honda Model: Civic Si Year: Engine: L4-2.0L

Instruction Manual P/N: Make: Honda Model: Civic Si Year: Engine: L4-2.0L Instruction Manual P/N: 12559007 Make: Honda Model: Civic Si Year: 2006-2011 Engine: L4-2.0L Please read the entire instruction manual before proceeding. Ensure all components listed are present. If you

More information

Installation Instructions For Lloydz Motorworkz Billet Air Cleaner Kit for Victory Motorcycles

Installation Instructions For Lloydz Motorworkz Billet Air Cleaner Kit for Victory Motorcycles Instruction 106-6005 9-1-09 25 Railroad Ave PO Box 11 Pine Bush, NY 12566 Installation Instructions For Lloydz Motorworkz Billet Air Cleaner Kit for Victory Motorcycles Kit Contents: Billet backplate Qty

More information

18318 INSTALLATION INSTRUCTIONS CHEVROLET IMPALA

18318 INSTALLATION INSTRUCTIONS CHEVROLET IMPALA 18318 INSTALLATION INSTRUCTIONS 65-66 CHEVROLET IMPALA The enclosed Aeromotive fuel tank/pump assembly utilizes an o-ring sealed AN-06 style feed, return and vent ports. These ports seal with o-rings;

More information

ROUSH Performance Air Induction Kit Pt # R

ROUSH Performance Air Induction Kit Pt # R ROUSH Performance Air Induction Kit Pt # R07060087 C. A. R. B. EO # D-418-14 See Important EO Note below Included with your ROUSH Intake System Kit is a sticker with a California Air Resources Board (C.

More information

Before installing your Roush Performance Product(s), read through the entire installation procedure and check to make sure all items are present.

Before installing your Roush Performance Product(s), read through the entire installation procedure and check to make sure all items are present. Ford Mustang Roush Fog Lamp Wiring Harness Installation Instructions Application: 2005 Ford Mustang GT Model (Designed for use with Roush Fog Lamps SM01-6400-AL) Before installing your Roush Performance

More information

INSTALLATION INSTRUCTIONS

INSTALLATION INSTRUCTIONS Equipped with AEM Dryflow Filter No Oil Required! INSTALLATION INSTRUCTIONS PART NUMBER:21-8402 1999-2004 TOYOTA Tacoma V6-3.4L C.A.R.B. E.O. # D-670 1999-2002 TOYOTA 4Runner V6-3.4L C.A.R.B. E.O. # D-670

More information

COLD AIR INTAKE SYSTEM, CIVIC Si,

COLD AIR INTAKE SYSTEM, CIVIC Si, COLD AIR INTAKE SYSTEM, CIVIC Si, 2012+ 343-05-0200 PLEASE READ CAREFULLY BEFORE PROCEEDING WITH INSTALL Parts list (Please verify all parts are included in the kit before proceeding with installation)

More information

LChevrolet Camaro Supercharger Kit

LChevrolet Camaro Supercharger Kit PART #92000A Important Notes: 2010-2013 6.2LChevrolet Camaro Supercharger Kit The use of fuel additives (ie. octane boosters) is not recommended. There is a possibility that these chemicals can damage

More information

Powerstroke EGR Delete A B C

Powerstroke EGR Delete A B C 20-203 6.7 Powerstroke EGR Delete A B C D E F G H I J K Part # A B C D E F G H I J K PACKING LIST: QTY. 3 5 2 Description Sensor Bracket Exhaust Blockoff Plate Straights Barbed Brass Fitting 39 5/8 Coolant

More information

Vacuum and air hose replacement -- replacing all the old, crusty air and vacuum hoses under and around

Vacuum and air hose replacement -- replacing all the old, crusty air and vacuum hoses under and around Vacuum and air hose replacement -- replacing all the old, crusty air and vacuum hoses under and around the intake manifold. Requires removing the intake manifold. While you've got the intake manifold off,

More information

The Next Generation of Intakes. advanced FLOW engineering. Instruction Manual P/N: /

The Next Generation of Intakes. advanced FLOW engineering. Instruction Manual P/N: / The Next Generation of Intakes advanced FLOW engineering Instruction Manual P/N: 50-74001 / 51-74001 Make: GM Model: Silverado HD/Sierra HD Year: 2001-2004 Engine: V8-6.6L (td) LB7 Please read the entire

More information

ROUSH Short Throw Shifter Kit

ROUSH Short Throw Shifter Kit ROUSH Short Throw Shifter Kit Part Number 1310R7400 Application: 2010 Ford Mustang GT Installation Instructions Before installing your ROUSH Performance Product(s), read through the entire installation

More information

F L NA Cold Air Intake Installation Instructions P/N: ( )

F L NA Cold Air Intake Installation Instructions P/N: ( ) 2015-2017 F-150 3.5L NA Cold Air Intake Installation Instructions P/N: 421982 (111535-9600) 39555 Schoolcraft Rd, Plymouth MI, 48170 800.59.ROUSH 2015-2017 F-150 3.5L NA Cold Air Intake Installation Instructions

More information

Ford 7.3L Powerstroke Regulated Fuel Return

Ford 7.3L Powerstroke Regulated Fuel Return Ford 7.3L Powerstroke Regulated Fuel Return ! WARNING REGARDING EMISSIONS LAWS Not legal for sale or use on pollution-controlled motor vehicles anywhere in the United States. Legal ONLY for off-road competition

More information

advanced FLOW engineering Instruction Manual P/N: Make: BMW Model: 328i (F30) Year: 2012 Engine: L4-2.0L (Turbo) N20

advanced FLOW engineering Instruction Manual P/N: Make: BMW Model: 328i (F30) Year: 2012 Engine: L4-2.0L (Turbo) N20 advanced FLOW engineering Instruction Manual P/N: 54-12218 Make: BMW Model: 328i (F30) Year: 2012 Engine: L4-2.0L (Turbo) N20 Please read the entire instruction manual before proceeding. Ensure all components

More information

Assembly, Installation, Operation and Maintenance Instructions. Base Rail Bracket Kit. For updates see PRODUCT SUPPORT tab at

Assembly, Installation, Operation and Maintenance Instructions. Base Rail Bracket Kit. For updates see PRODUCT SUPPORT tab at Assembly, Installation, Operation and Maintenance Instructions P/N: 31408 Base Rail Bracket Kit For updates see PRODUCT SUPPORT tab at www.huskytow.com Provide a copy of these Instructions to the end user

More information

INSTALLATION INSTRUCTIONS PART NUMBER C (GUN METAL GRAY FINISH)

INSTALLATION INSTRUCTIONS PART NUMBER C (GUN METAL GRAY FINISH) Equipped with AEM Dryflow Filter No Oil Required! INSTALLATION INSTRUCTIONS PART NUMBER 21-804C (GUN METAL GRAY FINISH) 2016 SCION ia 1.5L 2017 TOYOTA YARIS ia 1.5L 1 ITEM NO. PART NUMBER DESCRIPTION QTY.

More information

The Next Generation of Intakes. advanced FLOW engineering. Instruction Manual P/N: /

The Next Generation of Intakes. advanced FLOW engineering. Instruction Manual P/N: / The Next Generation of Intakes advanced FLOW engineering Instruction Manual P/N: 50-74002 / 51-74002 Make: GM Model: Silverado HD/Sierra HD Year: 2004.5-2005 Engine: V8-6.6L (td) LLY Please read the entire

More information

2014+ Ram 3.0 EcoDiesel EGR Delete

2014+ Ram 3.0 EcoDiesel EGR Delete 2014+ Ram 3.0 EcoDiesel EGR Delete Installation Guide WARNING: This product is for competition use only in a sanctioned racing event. NOT FOR USE ON VEHICLES USED OR REGISTERED FOR USE ON A PUBLIC ROAD

More information

INSTALLATION INSTRUCTIONS PART NUMBER:

INSTALLATION INSTRUCTIONS PART NUMBER: Equipped with AEM Dryflow Filter No Oil Required! The installation of this AEM intake system requires some modification to the vehicle s inner fender. A specialized power tool will be needed to modify

More information

Installation Instructions for Part #: KIM01 K20A/A2/A3/Z1 Throttle Body To RBC/RRB/RBB Intake Manifold Adapter

Installation Instructions for Part #: KIM01 K20A/A2/A3/Z1 Throttle Body To RBC/RRB/RBB Intake Manifold Adapter Installation Instructions for Part #: KIM01 K20A/A2/A3/Z1 Throttle Body To RBC/RRB/RBB Intake Manifold Adapter This adapter provides the SOLUTION for directly bolting up a 02-06 RSX-S/ITR or 02-05 Civic

More information

Always wear safety glasses when working on your vehicle.

Always wear safety glasses when working on your vehicle. 90-93 MAZDA MIATA SUPERCHARGER KIT The KraftWerks 90-93 Mazda Miata Supercharger Kit was designed for easy installation. Competent mechanics with the appropriate tools will find the process to be relatively

More information

Mustang 5.0L Cold Air Intake Installation Instructions P/N:

Mustang 5.0L Cold Air Intake Installation Instructions P/N: 2015-2017 Mustang 5.0L Cold Air Intake Installation Instructions P/N: 421826 39555 Schoolcraft Rd, Plymouth MI, 48170 800.59.ROUSH 2015-2017 Mustang 5.0L Cold Air Intake Installation Instructions P/N:

More information

INSTALL GUIDE Silverado/Sierra L/6.2L

INSTALL GUIDE Silverado/Sierra L/6.2L INSTALL GUIDE 2014-2017 Silverado/Sierra 1500 5.3L/6.2L TABLE OF CONTENTS 3 GETTING STARTED 3 PARTS LIST 4 INSTALLATION INSTRUCTIONS 4 REMOVING THE STOCK INTAKE ASSEMBLY 7 INSTALLING THE AIR FILTER 8 INSTALLING

More information

INSTRUCTION MANUAL # FiTech Hy-Fuel Tight-Fit In-Tank Retrofit Kit

INSTRUCTION MANUAL # FiTech Hy-Fuel Tight-Fit In-Tank Retrofit Kit FiTech Fuel Injection INSTRUCTION MANUAL #40015 - FiTech Hy-Fuel Tight-Fit In-Tank Retrofit Kit NOTE: This Hy-Fuel In-Tank Kit can be used with any EFI system, or with the proper low pressure bypass style

More information

INSTALLATION INSTRUCTIONS PART NUMBER:

INSTALLATION INSTRUCTIONS PART NUMBER: Equipped with AEM Dryflow Filter No Oil Required! INSTALLATION INSTRUCTIONS PART NUMBER: 41-1404 2008-2011 SCION XD L4-1.8L LEGAL IN CALIFORNIA ONLY FOR RACING VEHICLES WHICH MAY NEVER BE USED, REGISTERED

More information

DURAMAX LBZ EGR DELETE

DURAMAX LBZ EGR DELETE 006-007.5 DURAMAX LBZ EGR DELETE ! WARNING REGARDING EMISSIONS LAWS Not legal for sale or use on pollution-controlled motor vehicles anywhere in the United States. Legal ONLY for off-road competition racing

More information

64-70 Mopar B-Body Adjustable Rear Sway Bar SUM

64-70 Mopar B-Body Adjustable Rear Sway Bar SUM 64-70 Mopar B-Body Adjustable Rear Sway Bar 1970 models Remove breather and insert 1/8 thick washer between brake tee and axle as shown. Place U-bolts under brake lines to avoid pinching lines Place U-bolts

More information

Ford 6.7 EGR Delete Kit

Ford 6.7 EGR Delete Kit Fits: 2011 12 Powerstroke 6.7L Read instructions thoroughly before proceeding! ***This kit may void factory warranty please check with manufacturer.*** ***This kit is intended for off road use only.***

More information

INSTALLATION INSTRUCTIONS PART NUMBER:

INSTALLATION INSTRUCTIONS PART NUMBER: Equipped with AEM Dryflow Filter No Oil Required! INSTALLATION INSTRUCTIONS PART NUMBER: 21-8205 2003-2004 DODGE RAM 1500 Pickup V8-4.7L C.A.R.B. E.O. # D-392-29 * NOTE: Legal in California only for racing

More information

Stratified Aux fuel system ecoboost 2.0

Stratified Aux fuel system ecoboost 2.0 Stratified Aux fuel system ecoboost 2.0 Additional Fuel Injection System Installation and User Guide Stratified Aux Fuel System Installation and User Guide -1-0204-0021.1 Thank you and congratulations

More information

Performance Inlet Manifold

Performance Inlet Manifold Performance Inlet Manifold Tools needed (some tools not required on some models): 13mm Combination Wrench Flat Blade Screwdriver T30 Torx Driver T25 Torx Driver 10mm Combination Wrench and/or Socket with

More information

INSTALLATION INSTRUCTIONS Part# , , ,

INSTALLATION INSTRUCTIONS Part# , , , INSTALLATION INSTRUCTIONS Part# 20-0218, 22-0318, 20-0118, 22-0219 20-0218 - 4 Tire On Board Air Delivery System and Dual Compressed Air System Includes ARB CKMTA12 Compressor 20-0118 - 2017 FORD RAPTOR

More information

INSTALLATION INSTRUCTIONS PART NUMBER: CHEVROLET Camaro V8-6.2L

INSTALLATION INSTRUCTIONS PART NUMBER: CHEVROLET Camaro V8-6.2L Equipped with AEM Dryflow Filter No Oil Required! INSTALLATION INSTRUCTIONS PART NUMBER: 21-8029 2010-2013 CHEVROLET Camaro V8-6.2L LEGAL IN CALIFORNIA ONLY FOR RACING VEHICLES WHICH MAY NEVER BE USED,

More information

INSTALLATION INSTRUCTIONS

INSTALLATION INSTRUCTIONS Equipped with AEM Dryflow Filter No Oil Required! INSTALLATION INSTRUCTIONS PART NUMBER:21-8115 2002-2003 FORD F350 Super Duty V10-6.8L SEE * NOTE 2000-2003 FORD Excursion V10-6.8L SEE * NOTE 1999-2003

More information

advanced FLOW engineering Instruction Manual P/N: Make: Ford Model: F-250/F-350/F-450 Year: 2017 Engine: V8-6.7L (td) Power Stroke

advanced FLOW engineering Instruction Manual P/N: Make: Ford Model: F-250/F-350/F-450 Year: 2017 Engine: V8-6.7L (td) Power Stroke advanced FLOW engineering Instruction Manual P/N: 77-43020 Make: Ford Model: F-250/F-350/F-450 Year: 2017 Engine: V8-6.7L (td) Power Stroke Please read the entire instruction manual before proceeding.

More information

1999 E-Series Workshop Manual

1999 E-Series Workshop Manual http://www.fordservicecontent.com/pubs/content/~wsxm/~mus~len/21/sxm31c16.h... Page 1 of 3 SECTION 303-01C: Engine 6.8L 1999 E-Series Workshop Manual IN-VEHICLE REPAIR Procedure revision date: 06/30/1998

More information

Installation Instructions: VQ35DE Twin Plenum

Installation Instructions: VQ35DE Twin Plenum Part Number: 20000063 Applications: 2003-07 Nissan 350Z all & 2003-07 Infiniti G35 all Disclaimer and Warranty A vehicle modified with Cosworth competition and or racing performance products will not meet

More information

Header Installation for Ford Mustang GT, PN-17290* Adaptor Pipe PN-60566**

Header Installation for Ford Mustang GT, PN-17290* Adaptor Pipe PN-60566** Header Installation for Ford Mustang GT, PN-17290* Adaptor Pipe PN-60566** These instructions have been written to help you with the installation of your Borla Performance Exhaust System. Please read this

More information

Edelbrock E-Force Supercharger Ford Mustang 5.0L Part # s: 1588, & 1589

Edelbrock E-Force Supercharger Ford Mustang 5.0L Part # s: 1588, & 1589 Edelbrock E-Force Supercharger Part # s: 1588, 15880 & 1589 WARNING! The supercharger bypass valve is factory installed and adjusted intended to be vacuum operated only. DO NOT move the solenoid actuator

More information

RZR SUPERCHARGER KIT INSTALLATION INSTRUCTIONS POLARIS RZR 1000 SUPERCHARGER KIT. 1 of 33

RZR SUPERCHARGER KIT INSTALLATION INSTRUCTIONS POLARIS RZR 1000 SUPERCHARGER KIT. 1 of 33 POLARIS RZR 1000 SUPERCHARGER KIT 1 of 33 POLARIS RZR 1000 SUPERCHARGER KIT Part Number(s): 150-17-1000 TABLE OF CONTENTS Introduction / Pre-Installation Instructions C.A.D. Drawings Pre-Installation /

More information

SL63 Weistec M156 Supercharger System Installation Guide Stage 1 / Stage 2

SL63 Weistec M156 Supercharger System Installation Guide Stage 1 / Stage 2 SL63 Weistec M156 Supercharger System Installation Guide Stage 1 / Stage 2 WARNING! DO NOT HAVE YOUR ECU REPROGRAMMED ANYWHERE BUT AT WEISTEC FOR THIS SUPERCHARGER. THE AMG 63 USES AN ELECTRONIC THROTTLE

More information

KIT CONTENTS. Multimeter or test light Wire crimpers or soldering equipment. Wire terminals & connectors 10A inline fuse

KIT CONTENTS. Multimeter or test light Wire crimpers or soldering equipment. Wire terminals & connectors 10A inline fuse RUSSELL FORD 5.0L COMPLETE EFI PLUMBING KIT INSTALLATION INSTRUCTIONS Please study these instructions carefully before installing your new complete fuel system kit. If you have any questions, please call

More information

AEROMOTIVE Part # INSTALLATION INSTRUCTIONS

AEROMOTIVE Part # INSTALLATION INSTRUCTIONS AEROMOTIVE Part # 16302 INSTALLATION INSTRUCTIONS CAUTION: Installation of this product requires detailed knowledge of automotive systems and repair procedures. We recommend that this installation be carried

More information

Please read BOTH these Installation Instructions and the General Information sheet prior to installing or operating this equipment.

Please read BOTH these Installation Instructions and the General Information sheet prior to installing or operating this equipment. Attachment Tab Height: 24-1/4 Serial Number Attachment Tab Width: 24 Please read BOTH these and the General Information sheet prior to installing or operating this equipment. 1. Blue Ox towing products

More information

Installation Instructions for Part #: KIM01 K20A/A2/A3/Z1 Throttle Body To RBC/RRB/RBB Intake Manifold Adapter

Installation Instructions for Part #: KIM01 K20A/A2/A3/Z1 Throttle Body To RBC/RRB/RBB Intake Manifold Adapter Installation Instructions for Part #: KIM01 K20A/A2/A3/Z1 Throttle Body To RBC/RRB/RBB Intake Manifold Adapter This adapter provides the SOLUTION for directly bolting up a 02-06 RSX-S/ITR or 02-05 Civic

More information

1501 Industrial Way N., Toms River, NJ Fax: PACKING LIST

1501 Industrial Way N., Toms River, NJ Fax: PACKING LIST 1/6/04 1501 Industrial Way N., Toms River, NJ 08755 732-349-2109 Fax:732-244-0867 MODERATE - Installation requires metric tools and possibly cutting and drilling. The ability to closely follow instructions

More information

TOYOTA TRUCKS / SUVs COLD AIR INTAKE Section I Installation Preparation. 4.0L V6 (1GR-FE) Part Number(s): PTR

TOYOTA TRUCKS / SUVs COLD AIR INTAKE Section I Installation Preparation. 4.0L V6 (1GR-FE) Part Number(s): PTR Section I Installation Preparation Part Number(s): PTR05-35061 Kit Contents Item # Quantity Reqd. Description 1 1 Intake Tube 2 1 Air Filter Housing 3 1 TRD Air Filter w/ #096 clamp 4 1 Adapter, Filter

More information

DURAMAX LML EGR DELETE

DURAMAX LML EGR DELETE 2011-2012 DURAMAX LML EGR DELETE Sinister Diesel EGR Delete Kit A B C D E F G H PACKING LIST: QTY. A B C D E F G H QTY. 1 4 1 1 1 3 1 4 Description Blue Coolant Hose M8 x 25 Hex Head Bolts Exhaust Block

More information

L DURAMAX LBZ EGR DELETE GDP TUNING

L DURAMAX LBZ EGR DELETE GDP TUNING 2006-2007.5 6.6L DURAMAX LBZ EGR DELETE GDP TUNING ! WARNING REGARDING EMISSIONS LAWS Not legal for sale or use on pollution-controlled motor vehicles anywhere in the be used on vehicles that are operated

More information

1998 F-150/250 Workshop Manual

1998 F-150/250 Workshop Manual Page 1 of 13 SECTION 303-01B: Engine 4.6L and 5.4L 1998 F-150/250 Workshop Manual IN-VEHICLE REPAIR Procedure revision date: 03/07/2000 Intake Manifold Removal WARNING: Do not smoke or carry lighted tobacco

More information

2011+ Ford F-150 ROUSH Cold Air Kit for the V6 Engine Family 3.7L 4V Ti-VCT ( ) Installation Instructions

2011+ Ford F-150 ROUSH Cold Air Kit for the V6 Engine Family 3.7L 4V Ti-VCT ( ) Installation Instructions 2011+ Ford F-150 ROUSH Cold Air Kit for the V6 Engine Family 3.7L 4V Ti-VCT (1135-9600) Installation Instructions Before installing your ROUSH Cold Air Kit, please read through the entire installation

More information

INSTALLATION INSTRUCTIONS PART NUMBER:

INSTALLATION INSTRUCTIONS PART NUMBER: Equipped with AEM Dryflow Filter No Oil Required! INSTALLATION INSTRUCTIONS PART NUMBER: 21-8306 2006 JEEP Commander V8-5.7L C.A.R.B. E.O. # D-670 2005-2006 JEEP Grand Cherokee V8-5.7L C.A.R.B. E.O. #

More information

Zoom and Print Options

Zoom and Print Options Vehicle» Engine, Cooling and Exhaust» Engine» Service and Repair» Removal and Replacement» Engine Replacement Engine Replacement ^ Tools Required - J 38185 Hose Clamp Pliers Removal Procedure 1. Remove

More information

Highly Styled, Low Cost Serpentine Drive

Highly Styled, Low Cost Serpentine Drive Revised 5-4-09 Highly Styled, Low Cost Serpentine Drive Installation Instructions Chevy Small Block Electric Water Pump Bracket Kit #22100 (Billet Alternator & Power SteeringPump) #22105 (Chrome Alternator

More information

INSTALLATION INSTRUCTIONS PART NUMBER:

INSTALLATION INSTRUCTIONS PART NUMBER: Equipped with AEM Dryflow Filter No Oil Required! INSTALLATION INSTRUCTIONS PART NUMBER: 21-8207 2005 DODGE Durango V8-5.7L See * NOTE 2004 DODGE Durango V8-5.7L C.A.R.B. E.O. # D-670 * NOTE: Legal in

More information

Installation Procedure Nissan Maxima SE 3L DOHC VE30DE

Installation Procedure Nissan Maxima SE 3L DOHC VE30DE Phenolic Performance Intake Spacers Installation Procedure 1992-1994 Nissan Maxima SE 3L DOHC VE30DE Disclaimer: These spacers should only be installed by a qualified mechanic. If you decide to do the

More information

Highly Styled, Low Cost Serpentine Drive

Highly Styled, Low Cost Serpentine Drive Revised -28-09 Highly Styled, Low Cost Serpentine Drive Installation Instructions Chevy Big Block Electric Water Pump Bracket Kit #2100 (Billet Alternator & Power SteeringPump) #2105 (Chrome Alternator

More information

(905)

(905) (905)953-9260 Marc@M-Tuned.com Coolant Reroute Kit *Professional Installation Recommended but not required 1) Disconnect Negative Terminal from Battery in trunk. 2) Drain Coolant from your cooling system.

More information

TURBO KIT INSTRUCTIONS

TURBO KIT INSTRUCTIONS Revision 12/20/10 TURBO KIT INSTRUCTIONS This turbo kit consists of the necessary parts to upgrade or add a turbo to your 22R/RE/RET. This kit may require some fabrication to address your particular application

More information

SALEEN SPEEDLAB BOOST AND WATER TEMPERATURE GAUGE POD KIT

SALEEN SPEEDLAB BOOST AND WATER TEMPERATURE GAUGE POD KIT = SALEEN SPEEDLAB BOOST AND WATER TEMPERATURE GAUGE POD KIT INSTALLATION MANUAL: 2005-09 Mustang 4.6L 3V P/N: 10-8002-C12000B KIT P/N: 10-2903-B11511* Saleen Performance, Inc. 1225 East Maple Rd. Troy,

More information

Part Numbers: Complete Kits: C5 Base/Z06 Complete Header Package with Cats C5 Base/Z06 Complete Header Package without Cats

Part Numbers: Complete Kits: C5 Base/Z06 Complete Header Package with Cats C5 Base/Z06 Complete Header Package without Cats Product: Corvette Tri-Y Headers & Mid-Pipe Part Numbers: Complete Kits: 1150042 C5 Base/Z06 Complete Header Package with Cats 1150043 C5 Base/Z06 Complete Header Package without Cats Applications: Chevrolet

More information

INSTALLATION & OWNER S MANUAL

INSTALLATION & OWNER S MANUAL INSTALLATION & OWNER S MANUAL CAB INSTALLATION INSTRUCTIONS JOHN DEERE 3000 SERIES (4200/4300/4400) (4210/4310/4410) & (3120/3320/3520/3720) HARD SIDED CAB ENCLOSURE (p/n 1JD3520AS) SOFT SIDED CAB ENCLOSURE

More information

DESCRIPTION MECHANICAL FUEL PUMP FUEL FILTER HIGH PRESSURE (35-90 PSI) HIGH PRESSURE (35-90 PSI) (STEEL/INCLUDED)

DESCRIPTION MECHANICAL FUEL PUMP FUEL FILTER HIGH PRESSURE (35-90 PSI) HIGH PRESSURE (35-90 PSI) (STEEL/INCLUDED) Edelbrock EFI Universal Fuel Sump System - Adjustable Part #36031, 36032, 36033, 36034 INSTALLATION INSTRUCTIONS PLEASE study these instructions carefully before beginning this installation. This installation

More information

Edelbrock EFI Universal Fuel Sump System - Adjustable Part #36031, INSTALLATION INSTRUCTIONS

Edelbrock EFI Universal Fuel Sump System - Adjustable Part #36031, INSTALLATION INSTRUCTIONS Edelbrock EFI Universal Fuel Sump System - Adjustable Part #36031, 36032 INSTALLATION INSTRUCTIONS PLEASE study these instructions carefully before beginning this installation. This installation can be

More information

SECTION 6A1-2 - ENGINE MECHANICAL - V6 SUPERCHARGED

SECTION 6A1-2 - ENGINE MECHANICAL - V6 SUPERCHARGED SECTION 6A1-2 - ENGINE MECHANICAL - V6 SUPERCHARGED CAUTION: This vehicle will be equipped with a Supplemental Restraint System (SRS). A SRS will consist of either seat belt pre-tensioners and a driver

More information